

Entwicklungs- und Prueflabor Holztechnologie GmbH · Zellescher Weg 24 · 01217 Dresden · Germany

Kastamonu Entegre Agaç San.Tic.A.S
Mr Gülay BECENE
Inebolu Yolu üzeri 18. Km Org. San. Böl.
37200 HALIFE KÖYÜ/KASTAMONU
TÜRKEI

Entwicklungs- und Prueflabor
Holztechnologie GmbH
Zellescher Weg 24
01217 Dresden · Germany

Phone: +49 351 4662 0
Fax: +49 351 4662 211
info@eph-dresden.de
www.eph-dresden.de

Dresden, 20/01/2021
MPET

Test Report Order No. 2720658

Client: Kastamonu Entegre Agaç San.Tic.A.S
Inebolu Yolu üzeri 18. Km Org. San. Böl.
37200 Halife Köyü/Kastamonu
Turkey

Date of order: 04/12/2020

Order: Performance of selected tests on a laminate floor covering
according to EN 14041:2004+AC:2005+AC:2006 (CE-labelling)

Contractor: EPH – Laboratory Surface Testing

Engineer in charge: Dipl.-Ing. (FH) M. Peter



Dr.-Ing. Rico Emmler
Head of Laboratory Surface Testing

The test report contains 4 pages. Any duplication, even in part, requires written permission of EPH.
These test results are exclusively related to the tested material.

5 Evaluation

The tested laminate floor covering can be classified regarding to several properties according to EN 14041:2004+AC:2005+AC:2006 for the CE-labelling as follows:

Properties	Results	Declaration* according to EN 14041:2004+AC:2005+AC:2006
Sliding behaviour according to EN 13893:2003	$\mu = 0.46$	class DS
Thermal resistance according to EN 12667:2001	0.0474 (m ² K)/W	0.047 (m ² K)/W

* Statements on conformity assessment/classification were made on the basis of the measurement results obtained. Measurement uncertainties were not included in the assessment (ILAC G8 03/2009 "Guidelines on the Reporting of Compliance with Specification" Section 2.7).



Dipl.-Ing. (FH) M. Peter
Engineer in charge